
MOB
.ytQTlairetaM.cepSemaN.oN

4tsoP gnitnuoMA
4)retuO( tsoP htpeDB
4)rennI( tsoP htpeDC
23.0SPHCemarF poTD
23.0SPHCetalP mottoB LE
3251*5MwercS tekcarBF
85/16"*5/8"tloB egairraCG
4M5*23*1.5rehsaW talFH
4M8*20wercS xeHI

1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

E

A

A

B

C

A

E

D

B

C

B

C

A

B
C

D



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

raer dna tnorf E*2pcs ecalP .1



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

2. Place A*2pcs to front E



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

3. Place B*2pcs to front E and secure A, B, and E with M5*15 screw*4pcs



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

4. Secure B to front A from inside with M5*15 screw*4pcs



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

5. place another A*2pcs to rear E



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

6. Place C*2pcs to rear E and secure A, C, and E with M5*15 screw*4pcs



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

7. Secure C to rear A from inside with M5*15 screw*4pcs



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

8. Secure D and B*2pcs to front A by using M5*10 screw*8pcs



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

9. Secure D to B from top by using M8*20 Hex screw*2pcs with washer



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

10. Secure the other D and C*2pcs to rear A by using M5*10 screw*8pcs



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

11. Secure D to C from top by using M8*20 Hex screw*2pcs with washer



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

12. Adjust rack to desired depth and use carriage bolt*8pcs to secure the rack



1

1

2

2

3

3

4

4

5

5

6

6

A A

B B

C C

D D

Finish




